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DRAWN AS PER SAMPLE

MATERIAL:-))45 C8 (18:1570 PART-2 SEC1-1879)
NOTE :- HARDNESS 185-215 HV
1. ALL DIMENSIONS ARE IN mm HARDENED & TEMPERED
UNLESS.STATED. - () TEST CERTIFICATE REQUIRED!-
2. SHARP EDGES TO BE REMOVED o) MATERIAL & HARDNESS PEOM
3. VW = 8MOOTH, YV = FINE FINISH ' NasL L AB,
4, DIMS. MKD.# TO BE CONCENTRIC WITH B) LLTRASOR(L TEST REPIRT
AXIS WITHIN 0.02 RROR NpBL LAB.

5. ALL RADIIARE 4MM, A 8 STATED
6. ALL EDGES / CORNERS ARE TO BE CHAMPHERED
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